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Test Mode: 01; Polarity: Vertical; Modulation:802.11g; Bandwidth:20MHz; Channel:middle;

120 Level (dBuVim)
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Frequency (MHz)

ReadAntenna Cable Preamp Limit Over
Freq Level Factor Loss Factor Level Line Limit Pol/Phase Remark

race: (Discrete}

MHz dBuvV dB/m dB dB dBuV/m dBuV/m dB

1 1578.822 47.21 25.56 2.3@ 38.88 37.57 74.00 -36.43 VERTICAL Peak
2 2702.799 47.64 27.84 3.60 37.47 41.61 74.00 -32.39 VERTICAL Peak
3  4884.948 48.59 31.56 5.52 36.84 48.83 74.80 -25.17 VERTICAL Peak
4 7326.804 43.94 36.88 6.13 37.43 48.64 74.88 -25.36 VERTICAL Peak
5 9768.588 43.82 38.53 7.81 37.41 51.15 74.86 -22.85 VERTICAL Peak
6 12218.67@ 41.89 38.74 3.3 37.80 5@.91 74.00 -23.€9 VERTICAL Peak
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Test Mode: 01; Polarity: Vertical; Modulation:802.11n; Bandwidth:20MHz; Channel:High;

120 Level (dBuVim)
MO—— 111
go .....
FCC PART15 PK
70 .....
FC%PARHS AV
s0— — 1 3 1 -
1 2
30 .....
10 .....
-10
2 1000 1500 2000 5000 10000 18000
race: (Discrete} Froquancy (MiZ)
ReadAntenna Cable Preamp Limit Over
Freq Level Factor Loss Factor Level Line Limit Pol/Phase Remark
MHz dBuv  dB/m dB dB dBuV/m dBuV/m dB
1 1374.295 48.83 25.35 2.68 38.25 37.73 74.08 -36.27 VERTICAL Peak
2 2414.672 46.70 27.38 3.47 37.58 39.97 74.00 -34.83 VERTICAL Peak
3 4924.49@ 47.77 31.62 5.6@ 36.84 48.15 74.80 -25.85 VERTICAL Peak
4 7386.708 42.60 36.17 6.19 37.45 47.51 74.08 -26.49 VERTICAL Peak
5 9848.145 41.60 38.58 6.99 37.41 49.76 74.86 -24.24 VERTICAL Peak
6 12318.67@ 41.49 38.63 8.81 36.95 51.18 74.00 -22.82 VERTICAL Peak

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Condmons of Servuca printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for orm its,

ocuments at ng: www.sgs.com/en/Terms-an CondmonsITerms -©-| Document ast
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder is document is

advised that information contained hereon reflects the Company's findings at the time of its intervention only and withln the limits of

subject to Terms and Conditions for Electronic

Client's instructions, if any. The Company's sole responslblm
transaction from exerclslng all their rights and «

is to its Client and this document does not exonerate parties to a

er the tr t cannot be reproduced

except in full, wlthout prior wlrltten approvzl of thg Company Any unauthorlzed alleratlon forgery or falsification of the content or

appearance of this d

be pr

d to the fullest extent of the law. Unless otherwise stated the

y be pl
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

1 No 198 Kezhw Road, Scenech Pak, Guangzou

Economic & Technology Development Distict, Guangzhou, China 510663  t (86-20) 82155555 f (86-20) 82075058 www.sgsgroup.com.cn
HB4R: 510663 t (86-20)82155555 f (86-20)82075058 Sgs.china@sgs.com

FE M - BFEARAFRERFHN K198
T

Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Guangzhou Branch

Report No.: GZCR210402006202
Page: 53 of 96

Test Mode: 01; Polarity: Vertical; Modulation:802.11n; Bandwidth:20MHz; Channel:Low;

120 Level (dBuVim)
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Frequency (MHz)

ReadAntenna Cable Preamp Limit Over
Freq Level Factor Loss Factor Level Line Limit Pol/Phase Remark

race: (Discrete}

MHz dBuv  dB/m dB dB dBuV/m dBuV/m dB

1 1368.399 47.49 25.22 2.6 38.31 37.00 74.00 -37.60 VERTICAL Peak
2 3177.672 45.83 28.56 3.99 37.190 41.28 74.00 -32.72 VERTICAL Peak
3  4824.816 48.16 31.45 5.42 36.83 48.286 74.80 -25.80 VERTICAL Peak
4 7236.373 42.99 35.7@ 6.93 37.39 47.24 74.08 -26.76 VERTICAL Peak
5 9648.852 41.96 38.4@8 7.86 37.42 58.0@ 74.00 -24.80 VERTICAL Peak
6 12060.98@ 41.12 38.88 8.17 37.88 51.09 74.00 -22.91 VERTICAL Peak
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Test Mode: 01; Polarity: Vertical; Modulation:802.11n; Bandwidth:20MHz; Channel:middle;

120 Level (dBuVim)
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race: (Discrete} Frequency (Vi)

ReadAntenna Cable Preamp Limit Over
Freq Level Factor Loss Factor Level Line Limit Pol/Phase Remark

MHz dBuv  dB/m dB dB dBuV/m dBuV/m dB

1511.833 46.89 25.51 2.8¢ 38.1@ 37.10 74.80 -36.98 VERTICAL Peak
3455.588 45.40 28.88 4.20 36.96 41.52 74.00 -32.48 VERTICAL Peak
4384.151 47.86 31.56 5.52 36.84 48.16 74.80 -25.908 VERTICAL Peak
7326.461 43.33 36.88 6.13 37.43 48.83 74.88 -25.97 VERTICAL Peak
9768.548 41.52 38.53 7.81 37.41 49.65 74.86 -24.35 VERTICAL Peak
12218.71@ 41.16 38.74 8.08 37.80 50.98 74.00 -23.82 VERTICAL Peak
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Remark: According to the standard of C63.10, the test data of Peak is below the limit of average(54dBuV), so
the peak data was showed only.
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8 Appendix
Cable loss=0.9dB
8.1 Appendix A: DTS Bandwidth
8.1.1 Test Result
TestMode Antenna Channel DTS BW [MHZz] FL[MHz] FH[MHZz] Limit{MHz] Verdict
2412 8.240 2407.760 2416.000 0.5 PASS
11B Antl 2442 8.920 2437.800 2446.720 0.5 PASS
2462 8.160 2457.800 2465.960 0.5 PASS
2412 16.520 2403.680 2420.200 0.5 PASS
11G Antl 2442 16.520 2433.680 2450.200 0.5 PASS
2462 16.520 2453.680 2470.200 0.5 PASS
2412 17.720 2403.080 2420.800 0.5 PASS
11N20SISO Antl 2442 17.720 2433.080 2450.800 0.5 PASS
2462 17.760 2453.080 2470.840 0.5 PASS
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8.1.2 Test Graphs
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8.2 Appendix C: Maximum conducted output power
8.21 Test Result

TestMode Antenna Channel Result[dBm] Limit[dBm] Verdict
2412 13.19 <=30 PASS

11B Antl 2442 13.37 <=30 PASS
2462 13.22 <=30 PASS

2412 8.58 <=30 PASS

11G Antl 2442 11.18 <=30 PASS
2462 11.08 <=30 PASS

2412 8.53 <=30 PASS

11N20SISO Antl 2442 11.16 <=30 PASS
2462 11.05 <=30 PASS
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8.22 Test Graphs
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8.3 Appendix D: Maximum power spectral density
8.3.1 Test Result

TestMode Antenna Channel Result[dBm/3-100kHz] Limit[dBm/3kHz] Verdict
2412 -9.48 <=8 PASS

11B Antl 2442 -8.95 <=8 PASS
2462 -9.82 <=8 PASS

2412 -16.62 <=8 PASS

11G Antl 2442 -14 <=8 PASS
2462 -14.42 <=8 PASS

2412 -19.04 <=8 PASS

11N20SISO Antl 2442 -16.52 <=8 PASS
2462 -16.17 <=8 PASS
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8.3.2 Test Graphs
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8.4 Appendix E: Band edge measurements
8.41 Test Result
TestMode Antenna ChName Channel RefLevel[dBm] Result[dBm] Limit[dBm] Verdict
Low 2412 4.92 -29.8 <=-25.08 PASS
11B Antl -
High 2462 5.00 -46.86 <=-25 PASS
Low 2412 -2.51 -36.81 <=-32.51 PASS
11G Antl -
High 2462 0.04 -40.44 <=-29.96 PASS
Low 2412 -2.50 -37.41 <=-32.49 PASS
11N20SISO Antl -
High 2462 -0.08 -42.69 <=-30.08 PASS

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at ﬂsg: www.sgs.com/en/Terms-an -Condiﬁons/Terms-e-Documenl.asFXA
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responslblllt is to its Client and this document doas not exonerate parties to a
transaction from exermslng all their rights and c ons under the tr 1 do This t cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alleranon for?ery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,

or email: CN.Doccheck@sgs.com

No.198 Kezhu Road, Scientech Park, Guangzhou Economic & Technology Development Ditict, Guangzhou, China 510663  t (86-20) 82155555  f (86-20) 82075058 www.sgsgroup.com.c
HB48: 510663 t (86-20)82155555 f (86-20)82075058 Sgs.china@sgs.com

n

’4’ T -SFRARFE XM R ERR1985
T

Member of the SGS Group (SGS SA)




SGS-CSTC Standards Technical Services Co., Ltd.
Guangzhou Branch

Report No.: GZCR210402006202
Page: 74 of 96

8.42 Test Graphs
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8.5 Appendix F: Conducted Spurious Emission
8.5.1 Test Result
FreqRange RefLevel Result Limit .
TestMode Antenna Channel Verdict
[Mhz] [dBm] [dBm] [dBm]
Reference 4.88 4.88 PASS
2412 30~1000 30~1000 -70.413 <=-15.12 PASS
1000~26500 1000~26500 -46.519 <=-15.12 PASS
Reference 5.15 5.15 PASS
11B Antl 2442 30~1000 30~1000 -70.012 <=-14.852 PASS
1000~26500 1000~26500 -47.908 <=-14.852 PASS
Reference 4.59 4.59 -—- PASS
2462 30~1000 30~1000 -70.798 <=-15.406 PASS
1000~26500 1000~26500 -50.738 <=-15.406 PASS
Reference -2.50 -2.50 -—- PASS
2412 30~1000 30~1000 -69.919 <=-22.502 PASS
1000~26500 1000~26500 -54.936 <=-22.502 PASS
Reference 0.18 0.18 -—- PASS
11G Antl 2442 30~1000 30~1000 -68.915 <=-19.825 PASS
1000~26500 1000~26500 -55.428 <=-19.825 PASS
Reference -0.23 -0.23 PASS
2462 30~1000 30~1000 -70.672 <=-20.229 PASS
1000~26500 1000~26500 -55.254 <=-20.229 PASS
Reference -2.79 -2.79 - PASS
2412 30~1000 30~1000 -69.812 <=-22.79 PASS
1000~26500 1000~26500 -55.555 <=-22.79 PASS
Reference -0.06 -0.06 PASS
11N20SISO Antl 2442 30~1000 30~1000 -70.467 <=-20.058 PASS
1000~26500 1000~26500 -55.326 <=-20.058 PASS
Reference -0.35 -0.35 PASS
2462 30~1000 30~1000 -69.926 <=-20.349 PASS
1000~26500 1000~26500 -55.486 <=-20.349 PASS
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8.5.2 Test Graphs

11B_Antl_2412 0~Reference

e Keysight Spectrum Analyzer - Swept SA

i RL RFE 50 0 SENSE:INT| [ ALiGN OFF
Center Freq 2.412000000 GHz i #Avg Type: RMS

—— Trig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

Ref Offset 0.9 dB
Ref 20.90 dBm

CF Step
3.000000 MHz
Auto Man

Freq Offset
0Hz

Scale Type

Lin

Sweep 2.933 ms (1001 pts)

11B_Antl_2412_30~1000

s Keysight Spectrum Analyzer - Swept SA
| RL RF 500 DC SENSE:INT] [ Maien oFF  [07:20:52 PM Apr21, 2021
Center Freq 515.000000 MHz ) #Avg Type: RMS

PNO: Fast ~—»— 1rig: FreeRun Avg|Hold: 10110
IFGain:Low #Atten: 20 dB

Frequency

Ref Offset 0.9 dB
Ref 10.90 dBm

97.000000 MHz
Auto Man

A S MR
L

Stop 1.0000 GHz Lin

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htlp:?Twww,sqs.com/en/Terms»and-Conditions/Terms-e-Document,aslg.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

No.mKmuRm;WM%WEm&TWWMDWGMWWM 510663 t (86-20)82155555 f (86-20) 82075058 www.sgsgroup.com.cn
FE W - SFEAFERRFHRBRE1985 HB4R: 510663 t (86-20)82155565 f (86-20)82075058 Sgs.china@sgs.com

Member of the SGS Group (SGS SA)




SGS-CSTC Standards Technical Services Co., Ltd.
Guangzhou Branch

Report No.: GZCR210402006202
Page: 79 of 96

11B_Antl_2412_1000~26500

e Keysight Spectrum Analyzer - Swept SA

i RL RFE 500  DC SENSE:INT| [ ALiGN OFF
Center Freq 13.750000000 GHz X #Avg Type: RMS
PNO: Fast —+— 1rig: FreeRun Avg|Hold: 10110

IFGain:Low #Atten: 20 dB

Frequency

Ref Offset 0.9 dB
Ref 10.90 dBm

26.500000000 GHz

p
2650000000 GHz
Auto Man

Freq Offset

0Hz
it
Scale Type

Log Lin

Res BW 100 kHz

11B_Antl_2442 0~Reference

s Keysight Spectrum Analyzer - Swept SA

SENSE:INT| | /WALIGN OFF  [07:23:40 PM Apr21, 2021
#Avg Type:RMS A

PNO: Fast —»— 1rig: FreeRun Avg|Hold: 1001100 TV
IFGain:Low #Atten: 30 dB

Frequency

Ref Offset 0.9 dB
Ref 20.90 dBm

CF Step
3.000000 MHz
uto Man

Freq Offset
0Hz

Scale Type

Span 30.00 MHz/[|&] Lin
Sweep 2.933 ms (1001 pts)

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htlp:?Twww,sqs.com/en/Terms»and-Conditions/Terms-e-Document,aslg.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

No.mKmuRm;WM%WEm&TWWMDWGMWWM 510663 t (86-20)82155555 f (86-20) 82075058 www.sgsgroup.com.cn
FE W - SFEAFERRFHRBRE1985 HB4R: 510663 t (86-20)82155565 f (86-20)82075058 Sgs.china@sgs.com

Member of the SGS Group (SGS SA)




SGS-CSTC Standards Technical Services Co., Ltd.
Guangzhou Branch

Report No.: GZCR210402006202
Page: 80 of 96

11B_Antl_2442_30~1000

s Keysight Spectrum Analyzer - Swept SA

SENSE:INT| | /MWALIGN OFF
#Avg Type:RMS
PNO: Fast Trig: Free Run Avg|Hold: 10110

—-—
IFGain:Low #Atten: 20 dB

Frequency

Ref Offset 0.9 dB
Ref 10.90 dBm

97.000000 MHz

Auto Man

||

Freq Offset

0Hz

T

M N -
L Lin

Res BW 100 kHz

11B_Antl_2442_1000~26500

 Keysight Spedmm Ana\yzev SueptSA

SENSE:INT| | /WAIGN OFF  [07:24:21 PM Apr21, 2021
#Avg Type:RMS A

PNO: Fast —»— 1rig: FreeRun Avg|Hold: 10110
IFGain:Low #Atten: 20 dB

Frequency

Ref Offset 0.9 dB
'I(l dBldlv Ref 10.90 dBm

Center Freq
13750000000 GHz

CF Step

2650000000 GHz

Auto Man
|

Freq Offset

0Hz

it

Scale Type

Stop 26.50 GHz | Lin

Sweep 2.438 s (30001 pts)

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and- Conditions/Terms-e-Document. aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

No.mKmuRm;WM%WEm&TWWMDWGMWWM 510663 t (86-20)82155555 f (86-20) 82075058 www.sgsgroup.com.cn
FE W - SFEAFERRFHRBRE1985 HB4R: 510663 t (86-20)82155565 f (86-20)82075058 Sgs.china@sgs.com

Member of the SGS Group (SGS SA)




SGS-CSTC Standards Technical Services Co., Ltd.
Guangzhou Branch

Report No.: GZCR210402006202
Page: 81 of 96

11B_Antl 2462 0~Reference

s Keysight Spectrum Analyzer - Swept SA

SENSE:INT| | /MWALIGN OFF

#Avg Type: RMS Frequency
PNO: Fast —+— 1rig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 0.9 dB
1ngBldlv Ref 20.90 dBm

3.000000 MHz
Auto Man

Freq Offset
0Hz

it
Scale Type

Lin

Log
Res BW 100 kHz 933 ms (1001 pts)

11B_Antl_2462_30~1000

 Keysight Spedmm Ana\yzev SueptSA

SENSE:INT| | /WAIGN OFF  [07:26:55 PM Apr21, 2021

#Avg Type: RMS TRAC Frequency
PNO: Fast ~—»— 1rig: FreeRun Avg|Hold: 10110 f
IFGain:Low #Atten: 20 dB

Ref Offset 0.9 dB
'I(l dBldlv Ref 10.90 dBm

CF Step
97.000000 MHz
uto Man

Freq Offset
0Hz

Scale Type

Stop 1.0000 GHz |5 Lin
Sweep 94.00 ms (30001 pts

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and- Conditions/Terms-e-Document. aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

No.mKmuRm;WM%WEm&TWWMDWGMWWM 510663 t (86-20)82155555 f (86-20) 82075058 www.sgsgroup.com.cn
FE W - SFEAFERRFHRBRE1985 HB4R: 510663 t (86-20)82155565 f (86-20)82075058 Sgs.china@sgs.com

Member of the SGS Group (SGS SA)




SGS-CSTC Standards Technical Services Co., Ltd.
Guangzhou Branch

Report No.: GZCR210402006202
Page: 82 of 96

11B_Antl_2462_1000~26500

e Keysight Spectrum Analyzer - Swept SA

i RL RFE 500  DC SENSE:INT| [ ALiGN OFF
Center Freq 13.750000000 GHz X #Avg Type: RMS
PNO: Fast —+— 1rig: FreeRun Avg|Hold: 10110

IFGain:Low #Atten: 20 dB

Frequency

Ref Offset 0.9 dB
Ref 10.90 dBm

26.500000000 GHz

p
2650000000 GHz
Auto Man

Freq Offset

0Hz
it
Scale Type

Log Lin

Res BW 100 kHz

11G_Antl_2412 0~Reference

s Keysight Spectrum Analyzer - Swept SA

SENSE:INT| | /MAIGNOFF  [07:30:31 PM Apr21, 2021
#Avg Type:RMS A

PNO: Fast —»— 1rig: FreeRun Avg|Hold: 1001100 TV
IFGain:Low #Atten: 30 dB

Frequency

Ref Offset 0.9 dB
Ref 20.90 dBm

CF Step
3.000000 MHz
uto Man

Freq Offset
0Hz

Scale Type

Span 30.00 MHz/[|&] Lin
Sweep 2.933 ms (1001 pts)

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htlp:?Twww,sqs.com/en/Terms»and-Conditions/Terms-e-Document,aslg.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

No.mKmuRm;WM%WEm&TWWMDWGMWWM 510663 t (86-20)82155555 f (86-20) 82075058 www.sgsgroup.com.cn
FE W - SFEAFERRFHRBRE1985 HB4R: 510663 t (86-20)82155565 f (86-20)82075058 Sgs.china@sgs.com

Member of the SGS Group (SGS SA)




SGS-CSTC Standards Technical Services Co., Ltd.
Guangzhou Branch

Report No.: GZCR210402006202
Page: 83 of 96

11G_Antl_2412_30~1000

s Keysight Spectrum Analyzer - Swept SA

SENSE:INT| | /MWALIGN OFF

#Avg Type: RMS Frequency
PNO: Fast —+— 1rig: FreeRun Avg|Hold: 10110
IFGain:Low #Atten: 20 dB

Ref Offset 0.9 dB
Ref 10.90 dBm

97.000000 MHz

Auto Man
||
B i Ll g

r e Lo bl vt Ly

WWWWMMWMHW s
L

Lin

Res BW 100 kHz

11G_Antl_2412_1000~26500

 Keysight Spedmm Ana\yzev SueptSA

SENSE:INT| | /WAIGNOFF  [07:31:10 PM Apr21, 2021

#Avg Type: RMS TRAC Frequency
PNO: Fast —»— 1rig: FreeRun Avg|Hold: 10110 f
IFGain:Low #Atten: 20 dB

Ref Offset 0.9 dB
'I(l dBldlv Ref 10.90 dBm

Center Freq
13750000000 GHz

CF Step

2650000000 GHz

Auto Man
|

Freq Offset

0Hz

it

Scale Type

Stop 26.50 GHz | Lin

Sweep 2.438 s (30001 pts)

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and- Conditions/Terms-e-Document. aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

No.mKmuRm;WM%WEm&TWWMDWGMWWM 510663 t (86-20)82155555 f (86-20) 82075058 www.sgsgroup.com.cn
FE W - SFEAFERRFHRBRE1985 HB4R: 510663 t (86-20)82155565 f (86-20)82075058 Sgs.china@sgs.com

Member of the SGS Group (SGS SA)




SGS-CSTC Standards Technical Services Co., Ltd.
Guangzhou Branch

Report No.: GZCR210402006202
Page: 84 of 96

11G_Antl 2442 0~Reference

s Keysight Spectrum Analyzer - Swept SA

SENSE:INT| | /MWALIGN OFF
#Avg Type:RMS

PNO: Fast —+— 1rig: FreeRun Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

Frequency

Ref Offset 0.9 dB
1ngBldlv Ref 20.90 dBm

3.000000 MHz
Auto Man

Freq Offset

0Hz
it
Scale Type

Log Lin

Res BW 100 kHz

11G_Antl_2442_30~1000

 Keysight Spedmm Ana\yzev SueptSA

SENSE:INT| | /WAIGN OFF  [07:33:51PM Apr21, 2021
#Avg Type:RMS A

PNO: Fast ~—»— 1rig: FreeRun Avg|Hold: 10110
IFGain:Low #Atten: 20 dB

Frequency

Ref Offset 0.9 dB
'I(l dBldlv Ref 10.90 dBm

CF Step
97.000000 MHz
uto Man

|EE———
Freq Offset

i

R

e G A N -
L

Stop 1.0000 GHz |5 Lin
Sweep 94.00 ms (30001 pts

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and- Conditions/Terms-e-Document. aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

No.mKmuRm;WM%WEm&TWWMDWGMWWM 510663 t (86-20)82155555 f (86-20) 82075058 www.sgsgroup.com.cn
FE W - SFEAFERRFHRBRE1985 HB4R: 510663 t (86-20)82155565 f (86-20)82075058 Sgs.china@sgs.com

Member of the SGS Group (SGS SA)




SGS-CSTC Standards Technical Services Co., Ltd.
Guangzhou Branch

Report No.: GZCR210402006202
Page: 85 of 96

11G_Antl_2442_1000~26500

e Keysight Spectrum Analyzer - Swept SA

i RL RFE 500  DC SENSE:INT| [ ALiGN OFF
Center Freq 13.750000000 GHz X #Avg Type: RMS
PNO: Fast —+— 1rig: FreeRun Avg|Hold: 10110

IFGain:Low #Atten: 20 dB

Frequency

Ref Offset 0.9 dB
Ref 10.90 dBm

26.500000000 GHz

p
2650000000 GHz
Auto Man

Freq Offset

0Hz
it
Scale Type

Log Lin

Res BW 100 kHz

11G_Antl_2462_0~Reference

s Keysight Spectrum Analyzer - Swept SA

SENSE:INT| | /WAIGN OFF  [07:36:50 PM Apr21, 2021
#Avg Type:RMS A

PNO: Fast —»— 1rig: FreeRun Avg|Hold: 1001100 TV
IFGain:Low #Atten: 30 dB

Frequency

Ref Offset 0.9 dB
Ref 20.90 dBm

CF Step
3.000000 MHz
uto Man

Freq Offset
0Hz

Scale Type

Span 30.00 MHz/[|&] Lin
Sweep 2.933 ms (1001 pts)

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htlp:?Twww,sqs.com/en/Terms»and-Conditions/Terms-e-Document,aslg.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

No.mKmuRm;WM%WEm&TWWMDWGMWWM 510663 t (86-20)82155555 f (86-20) 82075058 www.sgsgroup.com.cn
FE W - SFEAFERRFHRBRE1985 HB4R: 510663 t (86-20)82155565 f (86-20)82075058 Sgs.china@sgs.com

Member of the SGS Group (SGS SA)




SGS-CSTC Standards Technical Services Co., Ltd.
Guangzhou Branch

Report No.: GZCR210402006202
Page: 86 of 96

11G_Antl_2462_30~1000

s Keysight Spectrum Analyzer - Swept SA

SENSE:INT| | /MWALIGN OFF

#Avg Type: RMS Frequency
PNO: Fast —+— 1rig: FreeRun Avg|Hold: 10110
IFGain:Low #Atten: 20 dB

Ref Offset 0.9 dB
Ref 10.90 dBm

97.000000 MHz

Auto Man
-%-------- E—

L bbbt bl ot

M N N -
L

Lin

Res BW 100 kHz

11G_Antl_2462_1000~26500

 Keysight Spedmm Ana\yzev SueptSA

SENSE:INT| | /WAIGN OFF  [07:37:40 PM Apr21, 2021

#Avg Type: RMS TRAC Frequency
PNO: Fast —»— 1rig: FreeRun Avg|Hold: 10110 f
IFGain:Low #Atten: 20 dB

Ref Offset 0.9 dB
'I(l dBldlv Ref 10.90 dBm

Center Freq
13750000000 GHz

CF Step

2650000000 GHz

Auto Man
|

Freq Offset

0Hz

it

Scale Type

Stop 26.50 GHz | Lin

Sweep 2.438 s (30001 pts)

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and- Conditions/Terms-e-Document. aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

No.mKmuRm;WM%WEm&TWWMDWGMWWM 510663 t (86-20)82155555 f (86-20) 82075058 www.sgsgroup.com.cn
FE W - SFEAFERRFHRBRE1985 HB4R: 510663 t (86-20)82155565 f (86-20)82075058 Sgs.china@sgs.com

Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Guangzhou Branch

Report No.: GZCR210402006202
Page: 87 of 96

11N20SISO_Antl 2412 0~Reference

e Keysight Spectrum Analyzer - Swept SA

i RL RFE 500  DC SENSE:INT| [ ALiGN OFF
Center Freq 2.412000000 GHz i #Avg Type: RMS

PNO: Fast —+— 1rig: FreeRun Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

Frequency

Ref Offset 0.9 dB
Ref 20.90 dBm

3.000000 MHz
Auto Man

Freq Offset

0Hz
it
Scale Type

Log Lin

Res BW 100 kHz

11N20SISO_Antl_2412_30~1000

s Keysight Spectrum Analyzer - Swept SA

SENSE:INT| | /WALIGN OFF  [07:40:33PM Apr21, 2021
#Avg Type:RMS A

PNO: Fast ~—»— 1rig: FreeRun Avg|Hold: 10110 TV
IFGain:Low #Atten: 20 dB

Frequency

Ref Offset 0.9 dB
Ref 10.90 dBm

CF Step
97.000000 MHz
Auto Man

Freq Offset
0Hz

Scale Type

Stop 1.0000 GHz |55 Lin
Sweep 94.00 ms (30001 pts)

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htlp:?Twww,sqs.com/en/Terms»and-Conditions/Terms-e-Document,aslg.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

No.mKmuRm;WM%WEm&TWWMDWGMWWM 510663 t (86-20)82155555 f (86-20) 82075058 www.sgsgroup.com.cn
FE W - SFEAFERRFHRBRE1985 HB4R: 510663 t (86-20)82155565 f (86-20)82075058 Sgs.china@sgs.com

Member of the SGS Group (SGS SA)




SGS-CSTC Standards Technical Services Co., Ltd.
Guangzhou Branch

Report No.: GZCR210402006202
Page: 88 of 96

11N20SISO_Antl_2412_1000~26500

e Keysight Spectrum Analyzer - Swept SA

i RL RFE 500  DC SENSE:INT| [ ALiGN OFF
Center Freq 13.750000000 GHz X #Avg Type: RMS
PNO: Fast —+— 1rig: FreeRun Avg|Hold: 10110

IFGain:Low #Atten: 20 dB

Frequency

Ref Offset 0.9 dB
Ref 10.90 dBm

26.500000000 GHz

p
2650000000 GHz
Auto Man

S =
o —————— AT
T .

Scale Type

Log Lin

Res BW 100 kHz

11N20SISO_Antl_ 2442 0~Reference

s Keysight Spectrum Analyzer - Swept SA

SENSE:INT| | /WAIGNOFF  [07:43:24 PM Apr21, 2021
#Avg Type:RMS A

PNO: Fast —»— 1rig: FreeRun Avg|Hold: 1001100 TV
IFGain:Low #Atten: 30 dB

Frequency

Ref Offset 0.9 dB
Ref 20.90 dBm

CF Step
3.000000 MHz
uto Man

Freq Offset
0Hz

Scale Type

Span 30.00 MHz/[|&] Lin
Sweep 2.933 ms (1001 pts)

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htlp:?Twww,sqs.com/en/Terms»and-Conditions/Terms-e-Document,aslg.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

No.mKmuRm;WM%WEm&TWWMDWGMWWM 510663 t (86-20)82155555 f (86-20) 82075058 www.sgsgroup.com.cn
FE W - SFEAFERRFHRBRE1985 HB4R: 510663 t (86-20)82155565 f (86-20)82075058 Sgs.china@sgs.com

Member of the SGS Group (SGS SA)




SGS-CSTC Standards Technical Services Co., Ltd.
Guangzhou Branch

Report No.: GZCR210402006202
Page: 89 of 96

11N20SISO_Antl_2442_30~1000

s Keysight Spectrum Analyzer - Swept SA

SENSE:INT| | /MWALIGN OFF

#Avg Type: RMS Frequency
PNO: Fast —+— 1rig: FreeRun Avg|Hold: 10110
IFGain:Low #Atten: 20 dB

Ref Offset 0.9 dB
Ref 10.90 dBm

97.000000 MHz
Auto Man

Freq Offset

BN

U A N -

Log Lin

Res BW 100 kHz

11N20SISO_Antl_2442_1000~26500

 Keysight Spedmm Ana\yzev SueptSA

SENSE:INT| | /WALIGN OFF  [07:44:04 PM Apr21, 2021
#Avg Type: RMS TRAC Frequency
PNO: Fast —»— 1rig: FreeRun Avg|Hold: 10110 f
IFGain:Low #Atten: 20 dB

Ref Offset 0.9 dB
'I(l dBldlv Ref 10.90 dBm

Center Freq
13750000000 GHz

CF Step

2650000000 GHz

Auto Man
|

Freq Offset

0Hz
it

Scale Type

Stop 26.50 GHz | Lin

Sweep 2.438 s (30001 pts)

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and- Conditions/Terms-e-Document. aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

No.mKmuRm;WM%WEm&TWWMDWGMWWM 510663 t (86-20)82155555 f (86-20) 82075058 www.sgsgroup.com.cn
FE W - SFEAFERRFHRBRE1985 HB4R: 510663 t (86-20)82155565 f (86-20)82075058 Sgs.china@sgs.com

Member of the SGS Group (SGS SA)




SGS-CSTC Standards Technical Services Co., Ltd.
Guangzhou Branch

Report No.: GZCR210402006202
Page: 90 of 96

11N20SISO_Antl 2462 0~Reference

s Keysight Spectrum Analyzer - Swept SA

SENSE:INT| | /MWALIGN OFF

#Avg Type: RMS Frequency
PNO: Fast —+— 1rig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 0.9 dB
Ref 20.90 dBm

3.000000 MHz
Auto Man

Freq Offset
0Hz

it
Scale Type

Lin

Log
Res BW 100 kHz 933 ms (1001 pts)

11N20SISO_Antl_2462_30~1000

 Keysight Spedmm Ana\yzev SueptSA

SENSE:INT| | /WALIGN OFF  [07:46:45 PM Apr21, 2021

#Avg Type: RMS TRAC Frequency
PNO: Fast ~—»— 1rig: FreeRun Avg|Hold: 10110 f
IFGain:Low #Atten: 20 dB

Ref Offset 0.9 dB
'I(l dBldlv Ref 10.90 dBm

CF Step
97.000000 MHz
uto Man

Freq Offset
0Hz

Scale Type

Stop 1.0000 GHz |55 Lin
Sweep 94.00 ms (30001 pts)

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and- Conditions/Terms-e-Document. aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

No.mKmuRm;WM%WEm&TWWMDWGMWWM 510663 t (86-20)82155555 f (86-20) 82075058 www.sgsgroup.com.cn
FE W - SFEAFERRFHRBRE1985 HB4R: 510663 t (86-20)82155565 f (86-20)82075058 Sgs.china@sgs.com

Member of the SGS Group (SGS SA)




SGS-CSTC Standards Technical Services Co., Ltd.
Guangzhou Branch

Report No.: GZCR210402006202
Page: 91 of 96

11N20SISO_Antl_2462_1000~26500

s Keysight Spectrum Analyzer - Swept SA

00 SENSE:INT| | /MAIGN OFF  [07:47:20 PM Apr21, 2021
Center Freq 13.750000000 GHz ) #Avg Type: RMS

PNO: Fast —+— 1rig: FreeRun Avg|Hold: 10110
IFGain:Low #Atten: 20 dB

Frequency

Ref Offset 0.9 dB
Ref 10.90 dBm

26.500000000 GHz

p
2650000000 GHz
Auto Man

Freq Offset
0Hz

||
Scale Type

Stop 26.50 GHz | Lin
#VBW 300 kHz Sweep 2.438 s (30001 pts)

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

| No.198 Kezhu Road, Scintech Park, Guangznou Economic & Technoogy DeelopmentDistit,Guangzhou, Chira 510663t (86-20) 82155555 f (86-20) 82075058 WWW.Sgsgroup.com.cn

[FRE W - SFEATFZ X BRI AERK1988 HB4R: 510663 t (86-20)82155555 f (86-20)82075058 sgs.china@sgs.com
Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Guangzhou Branch

Report No.: GZCR210402006202
Page: 92 of 96

8.6 Appendix G: Duty Cycle
8.6.1 Test Result

TestMode Antenna Channel Eﬁgf{gf;fsq Tlgaer;isogl[s;ls(‘)]n Duty Cycle [%)]

2412 0.84 0.86 97.35

11B Antl 2442 0.84 0.86 97.06
2462 0.84 0.86 97.35

2412 0.17 0.19 88.89

11G Antl 2442 0.17 0.19 89.54
2462 0.17 0.19 89.54

2412 0.54 0.56 96.39

11N20SISO Antl 2442 0.54 0.56 96.17
2462 0.54 0.56 96.40

8.6.2 Test Graphs
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